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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 

E J  
(ACCORDLNGTO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTLFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDMG TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE ELPRODUCTO LISTAW ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDOCON NUESTRO SISTEMA DE CALIDAD Y CON REQlllSlTOS ESTABLECIDOS EN UNO O MAS DELOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE MSPECTION AND TESTING API 6D - PIPELINE VALVES -CATE, PLUG. BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDMG API 600 - STEEL CATE VALVES, FLANGED AND WELDMG ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-11 - FORGED FIITINGS, SOCKET - WELDMG AND THFSADED 
ANSI B16-34 - VALVES - FLANGED, THFSADED AND WELDMG ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTMG OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

SlDE (LACOI> SC,SL& 1 ?k&# 1 1 2 

450 N  A  315 N A  

N A  N A  

P a r t  No. AR041A081MAB830000M I 
(Código) 4" Fig. 5341 F UT WCB, API TiUM No.8 830000 D e s c r i ~ t i o n  

Descripción CAST STEEL SWlNG CHECK VALVE 150 CLASS 
(VALVULA R E T E N C I ~ N  TIPO COLUMPIO DE ACERO FUNDIDO CLASE 150) 

VALVE W i  LOw EMISSION CONTROL (50 PPM'S M.) (VALVULA SUMINISTRADA CON CONTROL DE BMAS 
EMISIONES FUGITIVAS (50 PPM'S M.) ) 

qEEEgyIZE,z, 
H Y D R O S T A T I C  (PSI) 

(HIDROSTATICA) 

P N E U M A T I C  (PSI) 

MECHANICAL TESTS (PROPmCANICAS) 

\ 
(NEUMAiICA) 

TENS YIELD ELG RED BHN 

m1 KPSl Y- */. 
CVNCí IST 2ND 3RO AVG 

75.55 45.53 29 5 1 166 

73.66 43.79 28 5 1 166 

100.34 74.97 27 43 286 

FACIO-21 REV 7" 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N Q U N I C A  (%) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

YOLANDPQPONCIANO 

ITEM HEATNO. MATERIAL 
(PARTE) 1COLAOAl (ASTMI 

BODY WH33574 ASTM*.2I6mCB 

M R W  

COVER WH33565 ASTMA-216mCB 
TAPA 

WEDGE WH82041 ASTMA-2I7ICAIS 
DISCO 

c Mn P S S i  Ni Cr M0 CU v C b  
0.188 0.914 0.030 0.015 0.427 0.043 0.031 0.007 0.021 0.008 

Narmalizated to (Nomialdo a) 930 Temwr to (Temole al 650 Enfriada en aire. 

0.197 0.870 0.028 0.014 0.400 0.047 0.068 0.011 0.039 0.001 
Nomialirated to (Nomialirado a) 930 Temoer to Ci'emote al 650 EnfMdo en a k .  

0.1 10 0.670 0.033 0.009 0.510 0.102 12.660 0.018 0.025 0.032 
Nomialirado a (Nomlirated iol970 Temple a ( T e m r  to1630 Cooled in air 


